
Public Water Disinfection using 
Potassium Permanganate 

DISCLAIMER: 
All course materials available on this website are not to be construed as a representation or warranty on the part of Online-PDH, or other persons 
and/or organizations named herein. All course literature is for reference purposes only, and should not be used as a substitute for competent, 
professional engineering council. Use or application of any information herein, should be done so at the discretion of a licensed professional 
engineer in that given field of expertise. Any person(s) making use of this information, herein, does so at their own risk and assumes any and all 
liabilities arising therefrom. 

Copyright © 2009 Online-PDH - All Rights Reserved 
[...]
contact time of 33 minutes was needed for 1-log inactivation of type 1 poliovirus (Yahya et al.,
1990b).  Tests showed a significantly higher inactivation rate at 23oC than at 7oC; however, there was
no significant difference in activation rates at pH 6.0 and pH 8.0.

Potassium permanganate doses from 0.5 to 5 mg/L were capable of obtaining at least a 2 log
inactivation of the surrogate virus, MS-2 bacteriophage with E. coli as the host bacterium (Yahya et
al., 1989).  Results showed that at pH 6.0 and 8.0, a 2-log inactivation occurred after a contact time
of at least 52 minutes and a residual of 0.5 mg/L.  At a residual of 5.0 mg/L, approximately 7 and 13
minutes were required for 2-log inactivation at pHs of 8.0 and 6.0, respectively.  These results
contradict the previously cited studies that potassium permanganate becomes more effective as the
pH decreases.

5.4.3.3 Protozoa Inactivation

No information pertaining to protozoa inactivation by potassium permanganate is available in the
literature.  However, based on the other disinfectants discussed in this report, protozoa are
significantly more resistant than viruses; therefore, it is likely that the dosages and contact times
required for protozoa inactivation would be impractical.



5.  POTASSIUM PERMANGANATE

April 1999 5-7 EPA Guidance Manual
Alternative Disinfectants and Oxidants

5.4.3.4 CT Curves

Table 5-1 shows CT values for the inactivation of bacteriophage MS-2.  These data have been
provided as an indication of the potential of potassium permanganate.  These values are somewhat
inconsistent and do not include a safety factor and should not be used to establish CT requirements.

Table 5-1.  Potassium Permanganate CT Values for 2-log Inactivation of
MS-2 Bacteriophage

Residual
(mg/L)

pH 6.01

(mg min / L)
pH 8.01

(mg min / L)
0.5 27.4 (a) 26.1 (a)
1.5 32.0 (a) 50.9 (b)
2 - 53.5 (c)
5 63.8 (a) 35.5 (c)

Source:  USEPA, 1990.
Note:  1 Letters indicate different experimental conditions.

A 1990 study investigated CT values for Legionella pneumophila inactivation.  CT values for 99
percent (2-log) inactivation of Legionella pneumophila at pH 6.0 were determined to be 42.7 mg
min/L at a dose of 1.0 mg/L (contact time 42.7 minutes) and 41.0 mg min/L at a dose of 5.0 mg/L
(contact time 8.2 minutes) (Yahya et al., 1990a).

5.5 Disinfection Byproduct Formation

No literature is available that specifically addressed DBPs when using potassium permanganate.
However, several studies have been conducted with water treatment plants that have replaced the pre-
chlorination process with potassium permanganate and relocated the point of chlorine addition for
post-treatment disinfection.  Pretreatment with permanganate in combination with post-treatment
chlorination will typically result in lower DBP concentrations than would otherwise occur from
traditional pre-chlorination (Ficek and Boll, 1980; and Singer et al., 1980).  Under this approach,
potassium permanganate serves as a substitute for chlorine to achieve oxidation and may also reduce
the concentration of natural organic matter (NOM).  However, systems should evaluate the impact on
CT values before moving the point of chlorination.  The following subsections summarize the
outcomes of two studies.

5.5.1 Chapel-Hill and Durham, North Carolina Water Treatment
Plants

An investigation was conducted at the Chapel-Hill and Durham Water Treatment Plants to evaluate
the effects of potassium permanganate pretreatment on trihalomethane formation (Singer et al.,
1980). The Chapel-Hill Water Treatment Plant uses pre-chlorination prior to the rapid mix tank.  At
the Durham Water Treatment Plant, chlorine is not added until after the sedimentation basin prior to
the filtration.  Both are surface water treatment plants, treating water with low concentrations of



5.  POTASSIUM PERMANGANATE

EPA Guidance Manual 5-8 April 1999
Alternative Disinfectants and Oxidants

alkalinity.  Both sources of water are known to have high trihalomethane formation potentials
(Young and Singer, 1979).

Raw water samples taken from Chapel-Hill were found to contain relatively high turbidities, ranging
from 46 to 110 NTU and total organic carbon (TOC) concentrations ranging from 5.6 to 8.9 mg/L.
The Durham samples were coagulated then allowed to settle, which resulted in better water quality
than the Chapel-Hill samples.  Following settling, this sample had a turbidity of 6.4 NTU and a TOC
of 2.9 mg/L.  Sulfuric acid and sodium hydroxide were used to adjust the sample pH to either 6.5 or
10.3.  These pH values were selected because they encompass the pH range typically found in
surface water coagulation-filtration and lime-softening treatment plants.

Potassium permanganate doses of 2 and 5 mg/L were found to be totally consumed within 1 and 4
hours, respectively, by the Chapel-Hill samples. At doses of 2 and 5 mg/L, the potassium
permanganate demand of the Durham samples after 4 hours were approximately 1.3 and 1.8 mg/L,
respectively.

This difference in permanganate demands between the Chapel-Hill and Durham samples may be
attributed to the water quality of the samples, in particular the TOC concentrations.  TOC
measurements before and after the application of permanganate were approximately equal; however,
it is likely that the TOC after disinfection was at a higher oxidation state.  Results of this study also
showed that permanganate is more reactive as an oxidant at higher pH values.

Despite the high degree of permanganate consumption, the reaction of permanganate appears to have
relatively little effect on chlorine demands.  For example, consumption of 6 mg/L of permanganate
resulted in a chlorine demand reduction of approximately 1 mg/L.  This observation suggests that
permanganate reacts with water impurities in a different manner, or at different sites, than chlorine.
One other possible explanation is that permanganate oxidizes certain organic substances, thereby
eliminating their chlorine demand and only partially oxidizing other organic substances making them
more reactive to chlorine.

Both the Chapel-Hill and Durham samples were tested for their chloroform formation potential.  This
measurement is based on the amount of chloroform produced after seven days.  The potential of the
Durham sample was reduced by 30 and 40 percent at pH 6.5 and 10.3, respectively, as a result of the
application of 10 mg/L of potassium permanganate for a period of 2 hours.  Similar results were
obtained for the Chapel-Hill samples; however, the results at pH 6.5 did not show a reduction in
chloroform formation potential at low doses.

Two experiments were conducted on Chapel-Hill raw water to further explore the effects of low
doses of permanganate.  The results indicated that permanganate has no effect on chloroform
production at doses up to 1 mg/L.  At higher doses, chloroform formation potentials were reduced.

In summary, the key results obtained from the studies conducted at the Chapel-Hill and Durham
Water treatment plants were:



5.  POTASSIUM PERMANGANATE

April 1999 5-9 EPA Guidance Manual
Alternative Disinfectants and Oxidants

• The reactivity of permanganate is a function of pH, permanganate dose, and raw water
quality.

• Permanganate reduces chloroform formation potentials. The reduction in the chloroform
formation potential is proportional to the amount of permanganate available after the initial
demand is overcome. Doses up to 1 mg/L were found to have no effect on chloroform
formation potentials.

• At pretreatment doses typically employed at water treatment plants, the effect of
permanganate on the overall chloroform production is relatively small.  If permanganate is to
be used specifically to reduce trihalomethane formation, larger doses will be required.
However, one advantage for using permanganate for pretreatment is that the point of
application of chlorine can be shifted downstream of the sedimentation basins.  This is likely
to result in fewer trihalomethane compounds.

5.5.2 American Water Works Association Research Foundation
TTHM Study

Another investigation examined the impacts of potassium permanganate addition on byproduct
formation at four water treatment plants (Ficek and Boll, 1980). All were conventional plants using
pre-chlorination in the treatment process.  Plant design capacities ranged from 4.5 to 15 mgd.
Process modifications were made at each plant to replace the pre-chlorination facilities with
oxidation facilities for potassium permanganate addition.  After the modifications were complete, an
AWWARF research team conducted a study to determine the impact of potassium permanganate
addition on total trihalomethane (TTHM) concentrations (George et al., 1990).

Prior to switching from pre-chlorination to pre-oxidation with potassium permanganate, average
daily TTHM concentrations at all four plants were between 79 and 99 µg/L.  The average TTHM

concentration for all four plants was 92 µg/L.  Following the conversion to potassium permanganate,
three of the four plants experienced greater than 30 percent reduction in TTHM concentrations. In
addition to TTHM reduction, potassium permanganate was found to oxidize taste and odor causing
compounds, iron and manganese, organic and inorganic matter, and reduce algal growth.  Results
from the study also showed that the simultaneous application of potassium permanganate and
chlorine can increase THM formation.

5.6 Status of Analytical Methods

The atomic adsorption spectrophotometry method for the measurement of manganese is the preferred
method for measuring permanganate concentrations.  Two colorimetric methods, persulfate and
periodate are also available (Standard Methods, 1995).

5.7 Operational Considerations

In utilizing potassium permanganate in water treatment, caution should be taken to prevent
overdosing, in which case, excess manganese will pass through the treatment plant.  Proper dosing



5.  POTASSIUM PERMANGANATE

EPA Guidance Manual 5-10 April 1999
Alternative Disinfectants and Oxidants

should be maintained to ensure that all of the permanganate is reduced (i.e., forming MnO2 solids)
and removed from the plant upstream of, or within, the filters.  If residual manganese is reduced
downstream of the filters, the resulting solids can turn the finished water a brown/black color and
precipitate in the homes of consumers on heat exchange surfaces such as hot water heaters and
dishwashers.

Use of potassium permanganate can also be a source of manganese in the finished water, which is
regulated in drinking water with a secondary maximum contaminant level of 0.05 mg/L.  Under
reducing conditions, the MnO2 solids accumulated in filter backwash water and settling basins can be
reduced to soluble Mn2+ and pass through the filters thereby remaining in the finished water.

Also, under these conditions, soluble Mn2+ in return water from settling basin dewatering facilities
and filter backwash water recycled to the head of the plant are potential sources of manganese that
will have to be treated and/or controlled to minimize finished water manganese levels (Singer, 1991).

Overdosing of permanganate in conventional plants is generally corrected by settling the excess
MnO2 solids in the settling basin.  Removal of the excess permanganate can be monitored
qualitatively by observing the disappearance of the pink color characteristic of permanganate. In
plants that do not utilize flocculation and sedimentation processes permanganate dosing should be
closely monitored (Montgomery, 1985).

In general, potassium permanganate does not interfere with other treatment processes or plant
conditions.  Permanganate can be added downstream of, or concurrently with, coagulant and filter
polymer aids.  Powdered activated carbon (PAC) and permanganate should not be added
concurrently.  PAC should be added downstream of permanganate because it may consume
permanganate, rendering it unavailable for the oxidation of target organics. (Montgomery, 1985).

The space requirements for permanganate feed equipment vary depending on the type and size of
feed system.  Dry feed systems require about half the floor area of batch systems because batch
systems typically have two dissolving tanks for redundancy.  However, the head space requirements
are greater for dry feed systems where the storage hopper and dust collector are stacked on top of the
dry feeder (Kawamura, 1991).  On-site storage of potassium permanganate also warrants some
consideration.  Per OSHA requirements, oxidants such as permanganate should be stored separate
from organic chemicals such as polymers and activated carbon.

5.8 Summary

5.8.1 Advantages and Disadvantages of Potassium
Permanganate Use

The following list highlights selected advantages and disadvantages of using potassium
permanganate as a disinfection method for drinking water.  Because of the wide variation of system



5.  POTASSIUM PERMANGANATE

April 1999 5-11 EPA Guidance Manual
Alternative Disinfectants and Oxidants

size, water quality, and dosages applied, some of these advantages and disadvantages may not apply
to a particular system.

Advantages

• Potassium permanganate oxidizes iron and manganese.

• Potassium permanganate oxidizes odor and taste-causing compounds.

• Potassium permanganate is easy to transport, store, and apply.

• Potassium permanganate is useful in controlling the formation of THMs and other DBPs.

• Potassium permanganate controls nuisance organisms.

• The use of potassium permanganate has little impact on other treatment processes at the water
treatment facility.

• Potassium permanganate has been proven effective against certain viruses.

Disadvantages

• Long contact time is required.

• Potassium permanganate has a tendency to give water a pink color.

• Potassium permanganate is toxic and irritating to skin and mucous membranes.

• No byproducts are generated when preparing the feed solution, however this dark purple/black
crystalline solid can cause serious eye injury, is a skin and inhalation irritant, and can be fatal if
swallowed.  Over-dosing is dangerous and may cause health problems such as chemical jaundice
and drop in blood pressure.

5.8.2 Summary Table

More research is needed regarding the disinfection properties and oxidation byproducts of
permanganate in water treatment.  Also, a CT credit needs to be assigned to permanganate if it is to
be utilized as a disinfectant.  However, given that alternative oxidants, such as ozone and chlorine
dioxide, demonstrate much greater efficacy in microbial control, permanganate is not likely to be
utilized as a primary oxidant for precursor control.  Table 5-2 summarizes the information presented
in this chapter regarding the use of potassium permanganate in the drinking water treatment process.



5.  POTASSIUM PERMANGANATE

EPA Guidance Manual 5-12 April 1999
Alternative Disinfectants and Oxidants

Table 5-2.  Summary of Potassium Permanganate Use

Consideration Description

Generation Product supplied in dry form in buckets, drums, and bulk.  On-site generation of solution is
required using chemical mixing and feed equipment.

Primary uses Control of odor and taste, remove color, control biological growth, and remove iron and
manganese.

Inactivation efficiency Not a good disinfectant.  Can serve better as an alternative to chlorine or other disinfectants
where chemical oxidation is desired.

Byproduct formation No literature was found that specifically addressed DBP formation from potassium
permanganate oxidation.  Pretreatment with permanganate in combination with post-treatment
chlorination will typically result in lower DBP concentrations than would otherwise occur from
traditional pre-chlorination.

Limitations Not a good disinfectant; primarily used for pretreatment to minimize chlorine usage and
byproduct formation.

Points of application Conventional Treatment: raw water addition, rapid mix tank in conjunction with coagulants,
clarifiers upstream of filters.  Direct Filtration: raw water intake.  In all cases permanganate